Body,container reach stacker,RSC45C2 SANY WDS

 


 

 

 

Part No.

Description

B230103008475

Hose, rubber

B230101000215

O-ring

B230103001196

Hose, rubber

60044442

Hose, rubber

A810201068167

Pipe, steel

B230103004971

Hose, rubber

B210780001241

Fitting, Elbow

B230103007449

Hose, rubber

B230101000215

O-ring

B210780000244

Flange, split

A210204000354

Bolt M10x30

13123175

Tube, bending, oil return

A810299000203

Group, back pressure valve

A210609000088

O-ring 95×3.55GB3452.1

60193266

Element GP, filter, return oil

A210204000148

Screw M8×40GB70.1

A210401000017

Washer Lock M8

B210780000698

End straight adaptor

13558909

Support, radiator pipe

60165344

Body, pipe clamp

A210111000226

Bolt M16×25GB5783

A210401000004

Washer

 


 

 

 

Part No.

Description

A210405000003

Washer

13581333

Support, extension pipe

10422781

Support, telescopic steel pipe

A810399000564

Pipe, steel

A810399000563

Pipe, steel

A810399000562

Pipe, steel

A810399000561

Pipe, steel

60165343

Body, pipe clamp

A810312019050

Pipe, steel

A810312019048

Pipe, steel

A810312019049

Pipe, steel

 


 

 

 

Part No.

Description

60332282

Multi-way Valve

A210204000353

Screw

A210204000462

Screw M12×45GB70.1 10.9

A210204000196

Screw

A210401000001

Washer Lock M10

A810312019045

Pipe, steel

B210780000036

Fitting 30×21×18mm

A820199003283

Flange

A210204000337

Bolt M12x30 Cap Screw

A210204000206

Bolt M12x35 Cap Screw

 


 

 

 

Part No.

Description

60155029

Valve, overflow

A210204000020

Screw M12×25GB70.1

B210780000036

Fitting 30×21×18mm

B210770000084

Connector, pressure measuring

B220401000491

Valve, pressure reducing

B210780000053

Fitting, Adapter

B210780000712

Fitting 38×31×36mm

A820199003197

Block, multi-channel, spreader

 

 


 

 

 

Part No.

Description

60136677

Bolt

60136500

Pad, elastic

60136630

Cover, end

60136729

O-ring, shell body

60136497

Seal, back

60136523

Elements, seal

60136570

Bearing, thrusting

60136692

Bolt, pin

60136651

Body, shell

60136574

Gear, driven

60136685

Axle, driving

60136578

Key, woodruff

60136683

Key, square

60136605

Ring, retaining, elastic

60136637

Flange, fixed

60136737

Seal, shaft

60136606

Ring, retaining, elastic

60136616

Washer

60136668

Nut

60136749

Tool, assemblying, shaft sleeve

 


 

 

 

Part No.

Description

60136526

Group, rotating, clockwise

60136499

Kits, compensater

 


 

 

 

Part No.

Description

60136509

Kit, keep the fixed clearance

60136640

Kit, piston cylinder

60136707

Kits, plunger

60136682

Kits, port plate

 


 

Leave a Reply

Your email address will not be published. Required fields are marked *